
419 . 5 
C36 
1994 
29th 

Twenty-Ninth Central 
Canadian Symposium on 
Water Pollution Research 

February 9 & 10, 1994 
Canada Centre for Inland Waters 

Burlington, Ontario 

Themes: 
Water Pollution Control Technology 

ln-Situ Remediation of Contaminated Aquifers 
The Impact of Pollutants on Aquatic Ecosystems 

Indicators of Environmental Sustainability 
The Contamination of Groundwater by Pesticides 

Pulp and Paper Effluent Impacts II 

Sponsors: 
Canadian Association on Water Quality 

National Water Research Institute



~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~~

, 

. 

\

,

, 

. 

A

,

A

A 

.

y 

‘

. 

,

‘ 

,

‘ 

‘

,

> 

. 

‘ 

.

‘

. 

r

. 

. 

,

‘

. 

,

‘ 

. 

y

, 
[...]
Fate of the Herbicide Gqosinate-ammonium and DicIofop-methyl in Groundwater 
J. Gaynor, C. Tan, C. Drury, I. van Wesenbeeck and T. Welacky 
Atrazine Concentration and Losses in Subsurface Runoff as Affected by Tillage, Band Application, 
Intercrop and Water Table Control 
P. Milburn, D. Leger, H. O'Neill, J. Richards and K. MacQuarrie 
Pesticide Leaching Associated with Conventional Potato and Corn Production in Atlantic Canada 
COFFEE BREAK - MAIN MALL AREA 
D. Bourgeois, P. Deveau and V. Mallet 
Microextraction of Polychlorinated Biphenyls and Dichlorodiphenyltrichloroethanes from Tap 
(Environmental) Water and Analysis by Gas Chromatography-Electron Capture Detector 
I. van Wesenbeeck and W. Reynolds 
Field Measurements of Water and Solute Transport Parameters 
R. Clemente and R. De Jong 
A Comparison of LEACHM Simulations with Field Data 

-3-



4:20-4:40 

4:40-5:00 

8:50-9:00 

9:00-9:30 

9:30-10:00 

10:00-10:30 
10:30-1 1 :00 

11:00-1 1 :30 

11:30-12:00 

12:00-12:30 

12:30-1230 
1100-1 :30 

1:30-2:00 

2:00-2:30 

2:30-3:00 

3:00-3:30 
3:30—4:00 

4:00-4:30 

4:30-5:00 

R. De Jong, W. Reynolds, S. Vieira and R. Clemente 
Prediction of Pesticide Migration on a Watershed Basis: Methodology 
W. Reynolds, R. De Jong and S. Vieira 
Prediction of Pesticide Migration on a Watershed Basis: An Application 

Session 6: Pulp and Paper Effluent Impacts II 
CCIW Auditorium, Chair: P. Hodson and H. Vaughan 

P. Hodson 
Introduction 

K. Lindsay and D. Smith 
Factors Influencing Pulp Mill Effluent Treatment in Alberta 
H. Melcer, P. Steel, A. Schnell, A. McKinlay and R. Cook 
The Removal of Toxic Contaminants from Bleached Kraft MiII'Effluent with Enhanced Biological 
Treatment Methods 
COFFEE BREAK - MAIN MALL AREA 
F. Archibald and L. Roy-Arcand 
Photodegradation of High Molecular Weight Kraft Bleachery Organochlorine and Colour 
S. Rao, B. Burnison, D. Rokosk and C. Taylor 
Mutagenicity/Toxicity Assessment in Bleached Kraft Mill Effluents 
R. Robinson, K. Solomon, G. Van Der Kraak, J. Carey, K. Munkittrick and P. Flett 
The Effects of Pulp and Paper Mill Effluent on Fish Reproduction - A Laboratory Perspective 
A. Schnell, P..Hodson, P. Steel, H. Melcer and J. Carey 
Characterization and Biotreatability of Bleached Kraft Mill In-Plant and Combined Process Effluents 
with Respect to Toxic Compounds and MFO Induction Potential 
LUNCH - MAIN MALL AREA‘

y 

PROFESSOR/STUDENT DISCUSSION - SOUTH ROOM CAFETERIA 
J. Parrott and P. Hodson 
Polychlorinated Dibenzo-p—dioxins (PCDDs), Dibenzofurans (PCDFs) and Other Inducers of Mixed 
Function Oxygenase (MFO) in Rainbow Trout 

' ' 

J. Wilson, J. Parrott and P. Hodson 
Additivity of Polychlorinated Dibenzo-p-dioxin (PCDD) Mixtures for Inducing Ethoxyresorufin-o- 
deethylase (EROD) Activity in Rainbow Trout 
P. Hodson, J. Wilson, M. LeMay and S. Efler 1 

Factors Affecting the Induction of Mixed Function Oxidase Enzymes in Rainbow Trout Exposed to Pulp 
Mill Effluents 
COFFEE BREAK - MAIN MALL AREA 
B. Burnison, P. Hodson, D. Nuttley and S. Efler 
Isolation and Characterization of a MFO-Inducing Substance 
D. Bennie, B. Burnison and P. Hodson 
Characterization of Chemicals Associated with MFO-lnducing Fractions of BKME 
J. Carey, P. Hodson, K. Munkittrick and M. Servos 
An Overview of Recent Canadian Federal Research on the Physiological Effects of Pulp Mill Effluents 
on Fish 

Pos rer Session Displays 
Main Mall Area 

J. Fischer, B. Apedaile and L. Vanclief 
Loadings of Agricultural Herbicides to a Southeastern Ontario River 
J. Struger, C. Bishop, K. Pettit, H. Tse, P. Ng and G. Peat - 

Environmental Fate and Effects of Organophosphorus Insecticides on Amphibians in a Muck Crop Growing Area of 
Ontario, Canada



G. Prill, J. Headley and R. Smillie - 

Development of On-lineQA/QC Techniques for Statistical Evaluation of GC/MS Environmental Analysis of Pesticides 
in Groundwater ' 

S. Efler. P. Hodson, 'J. Wilson and A. El-Shaarawi 
Protocol for Measuring Activity of Ethoxyresorufin-o-Deethylase in Fish Tissue with a Micro-Plate Fluorometer and 
Spectrophotometer 
L. Hewitt, J. Carey, K. Munkittrick and D. Dixon 
An Evaluation of GC Detectable Constituents in Treated Bleached Kraft Mill Effluent to induce Mixed Function 
Oxygenase Activity in Rainbow Trout



,w'» 

'Sessio'n”yfl.‘— .Wfater' PbllutitQn‘ifol 

m: " 
". 13‘3". {a-



l 
A COMPARISON OF UV AND OZONE DISINFECTION: 

ISSUES RAISED DURING A STUDY ON A 
PHYSICOCIIEMICALLY TREATED EFFLUENT 

RonaJdGehr and Jim Nicell 

Department of Civil Engineering and Applied Mechanics 
McGill University, 817 Sherbrooke St. W. 

Montreal, Quebec, H3A 2K6 

Disinfection of treated domestic wastewaters will become increasingly popular due to 
the need for direct wastewater recycling in arid areas, or the use of receiving water 
bodies for recreational purposes. The Montreal Urban Community (MUC) emp10ys 
physicochemical processes for its domestic water treatment, the major goal being 
phosphorus removal. Long—range plans involve usage of the downstream receiving 
water body, the St. Lawrence River, for swimming and aquatic sports. Pilot studies 
were therefore conducted to assess the feasibility of using UV light or ozone for 
disinfection. Chlorination facilities already exist, but are not being used because of 
concerns with respect to by—product formation. 

The UV system tested employed medium—pressure lamps, which have an intensity 
approximately ten times that of conventional low—pressure lamps. The use of the 
latter would be infeasible for the high flows at the MUC plant up to an average flow 
of 44 m3/s by 1996). Adequate disinfection was achieved at a ose of 50 mW-s/cm2. 
This dose was selected based on: a downstream requirement of 200 coliform forming 
units (CFU) per 100 mL as required by the Quebec Ministry of the Environment 
(MENVIQ) for swimming at a location 4 km downstream from the point of 
discharge; an assumed dilution factor of 75 based on the results of a tracer study 
conducted in 1983; and an overall photoreactivation and dark repair factor of 2.73 
based on measurements in the plant and simplifying assumptions for the river. The 
repair factor would vary with the UV dose chosen, and other variables affecting the 
final performance would include the coagulant used ferric chloride was used for this 
study, but some tests were also performed with alum , the effluent turbidity, and the 
particle size distribution. 

The treated MUC wastewater is carried by a 4.4 km outfall tunnel which discharges 
into the river. It was anticipated that this tunnel could serve as the contact chamber 
for ozonation. In addition to disinfection, ozonation tends to increase the dissolved 
oxygen of the effluent, another desirable feature. Pilot studies were therefore 
conducted to assess the feasibility of ozonation. These were carried out between the 
months of July and October (1992 in order to have results which correspond to the 
season in which the need for disin ection is greatest. Ozone disinfection was capable 
of reducing the fecal coliform counts from typical 0.4 to 4 million CFU/ 100 mL to 
less than 100 CPU/100 mL depending on the dose applied. However, it became



’ 

evident that the magnitude of the ozone dose itself had no direct relation to 
disinfection efficiency due to the influence of other variables, especially effluent COD. 
A probability plot showed that an ozone dose of 15 mg/ L would be sufficient to reach 
the target disinfection level of 5000 CFU/mL (stipulated by MENVIQ) prior to 
discharge into the outfall tunnel in 90% of the cases. An ozone dose of 19 mg/L was 
sufficient in 99% of the cases. Results indicated that a residual was necessary before 
disinfection could be achieved. Integrated CT values (residual concentration x time) 
were well correlated to disinfection, and a value of 0.15 mgomin/Lwas sufficient to 
reach target values. The major interference to ozone disinfection was COD, which 
was poorly removed by the physicochemical treatment process, and which was 
partially oxidized by ozone. An increase in BOD5 following ozonation was observed 
which can be attributed to an increase in biodegradability of contaminants following 
oxidation. Dose—response curves plotted as a function of COD indicated that COD 
was consuming a significant fraction of the applied ozone. Therefore, for this waste, 
ozonation would be inappropriate for disinfection. However, when ferric chloride 
coagulant was replaced by alum, disinfection performance improved dramatically. 
This may be due to the presence of ferric ions which can act as scavengers for the free 
radicals which play, a major role in ozone disinfection. 

Toxicity evaluations based on daphnia, Microtox, and Ames procedures 
demonstrated that no increase in toxicity of the wastewater could be attributed to 
ozonation and UV disinfection; thus supporting their use as alternatives to 
chlorination. However, both UV and ozone disinfection have inherent disadvantages 
when compared with chlorination in that a residual is not maintained following 
discharge. Microbes can regenerate following UV disinfection due to 
photoreactivation and repair mechanisms, and the oxygen-rich environment resulting 
from ozonation can provide favourable conditions for microbe proliferation. 
Therefore, the potential for effluent deterioration due to microbe regrowth in the long 
outfall tunnel prior to its dilution in the St. Lawrence River was of considerable 
concern. A study was initiated to measure regrowth in the tunnel (fecal coliform and 
enterococci bacteria) and to measure waste contaminant concentrations at the 
discharge point and downstream where swimming is likely to occur. Results were 
inconclusive but did yield the followin observations: (1) in some instances, effluent 
microbe concentrations from the out all tunnel were indeed higher than influent 
concentrations; and (2 measurements of contaminant concentrations indicated that 
the assumed dilution actor at a point 4 km downstream, which was used to select UV and ozone disinfection doses, is highly optimistic for the summer months. This 
would indicate that the design values chosen were not conservative. 

Thus the choice of a disinfectant for wastewater is heavily dependent on issues 
including effluent wastewater quality, regrowth in the outfall tunnel, hydraulics of 
the receiving water body, and the type and quality of upstream treatment processes.



l 

E. Craig lowett and Michaye L. McMaster 
Waterloo Centre for Groundwater Research 
University of Waterloo 
Waterloo, Ontario N2L 3G1 ' 

tel: 519-885-1211 x3552 
fax: 519-725-8720 

Landfill Leachate Treatment Using a New Single-Pass BiofilteréPreliminary 
Laboratory Results 

Domestic and municipal sewage wastewaters have been successfully 
renovated in laboratory and field "trials over the past few years with the newly 
developed single-pass ’Waterloo Biofilter’. The special absorbent filter medium 
optimizes conditions for aerobic biological activity and allows for simultaneous 
loading and aeration. As a result, loading rates ten times greater than that with 
sand or soil media are achieved with no sacrifice in effluent quality and no 
apparent plugging difficulties. During 16 months of treating primary clarifier 
effluent at the Waterloo sewage treatment plant, average removal rates of 98% 
BOD (133 to 2.3 mg/ L) and 96% T55 (80 to 2.8 mg/ L) were attained at 55 cm/day 
loading rates. Total and fecal coliform removals were 99.3% and 99.5%, 
respectively. Nitrification was thorough at 5—15°C, with ~23 mg/ L NO3—N and 
~1 mg/ L NH4—N in the treated water. A small ventilation fan improves 
nitrification. 

Laboratory experiments with leachate from the Britannia landfill in 
Mississauga over a five-month period successfully demonstrate that the biofilter 
can be used for leachate renovation as well, including; thorough nitrification and 
suspended solids removal. At loading rates of 25—28 cm/ day, TSS removal rates 
averaged 90—95% (80—100 mg/ L in leachate to 4—5 mg/ L in treated water) and 
CBOD5 removals ranged from 83% to 99% (185—324mg/ L to 4—25 mg/ L). As yet, 
phenols and COD have not been analyzed. Thorough nitrification was obtained 
without additional acidification (170—250 mg/ L NO3—N in the treated water) 
even at high pH (7.5-8.0 in leachate to 9.3—9.5 in treated water). NH4—N decreases 
from 250—313 mg/ L in the leachate to <1 mg/ L in the treated water, with the 
occasional anomaly. Coliform bacteria (total and fecal) decrease by 2 orders of 
magnitude. Heterotrophic bacteria are abundant (~6e6 CFU/ IOOmL) and the 
leachate required no microbial seeding or addition of nutrients. The 
acclimatization period for full nitrification and BOD/TSS removal is 7—10 days 
using new filter medium; less with a used biofilter with existing biomat. 

Very preliminary metals analyses from Britannia indicate 
significant removal of A1, Pb, and Hg (>97%), and partial removal of Zn (~80%) 
and Cu (~54%). No change was evident with B, Cr, Co, Ni, and V. The metals Be,



2 

Cd, and Mo Were not detectable in the leachate or treated water. Higher removal 
rates coincide with metals associated with particulate matter, which are 
presumably retained in the biomat. It is speculated that the ferric iron hydroxides 
forming in the biofilter are mediated by the intense biological activity and 
facilitate metal removal by adsorption, analogous to metalliferous Fe-Mn 
nodules on the seafloor. 

Although in the initial stages, similar renovation is indicated for a 
second leachate wastewater and a third is being tested shortly. Pilot 
demonstration units are being set up on-site to transfer the laboratory 
experiments to the field.



Effects of Diffusional Limitation inside the Floc 

on Dynamics of Activated Sludge Process 

Y.G. Du, R.D. Tyagi and TR. Sreekrishnan 
INRS-Eau, Université du Quebec 

2700, rue Einstein, GP. 7500, Stainte-Foy, Que'bec, GlV 4C7 

A complete mechanistic model of suspended growth system such as activated 
sludge process must take into consideration the reaction kinetics in three levels: 1) 

the cell model, since the cell (though the cell here may be merely a functional 
term) is the most basic unit for reactions to take place; 2) the floc model, since the 

internal mass transfer resistance in floc will affect the reaction patterns within the 

floc in general; and 3) the reactor model. The model of activated sludge process 

developed by the IAWPRC task group is comprehensive in terms of the reaction 
kinetics on cell level. Nevertheless, it is less comprehensive on floc level because 

it was developed under the assumption that the variation of diffusional resistance 

within the floc due to the change of floc size was ignored. This assumption is true 

in cases where the liquid in aerator is well agitated and the flocs are small in size. 

However, it cannot be accepted in some other cases. A modification is thus 

required in this respect if a general case is to be concerned. 

This work deals with the dynamic modelling and simulation investigation of 

activated sludge process by incorporating intraparticle mass transport in floc to 
account for the effects of the diffusional limitation on the process dynamics. In 

process model development, the following assumptions and principle were 

followed:



'1) The kinetic model developed by the IAWPRC task group is employed in this 
work since it is believed to represent the state of the art in terms of the kinetics on 

cell level for the activated sludge process; 

2) The floc model is assumed to concern only the aerobic growth of heterotrophic 

bacteria and the nitrification that involves the activity of autotrophic bacteria. 

Accordingly, the intraparticle diffusional limitation inside the floc is restricted to 

the terms of dissolved oxygen, soluble organic substrate and ammonium nitrogen. 
The diffusion of other substrates or materials within the floc, however, is ignored 

due to the fact that it is much faster compared to that of organic substrate; 